Kiz Mobility
2

Spark Side Frame Assembly

Item Number Part Number  Description Quantity
1 000628 Upper Pivot Tube SPARK 1
2a 000641 Cross Tube Hinge 10-11" Wide SPARK 1
2b 000642 Cross Tube Hinge 11-13" Wide SPARK 1
2c 000643 Cross Tube Hinge 12-14" Wide SPARK 1
2d 000644 Cross Tube Hinge 13-15" Wide SPARK 1
2e 000645 Cross Tube Hinge 14-16" Wide SPARK 1
3 000627 Cross Tube Hinge Sleeve SPARK 2
4 000009 Frame Connector Lower CAT 1

08-06-2025




[tem Number  Part Number  Description Quantity

5 000001 Lower Frame Pivot CAT 1
6 000626 Spark X-Tube Hook 1
7 000065 M6 x 23.68 Threaded Barrel 2
8 000066 M6 x 27 Threaded Barrel 2
9 100667 M6 x 12 BTN SHCS BLKZC w/Patch 8
10 000336 Latch Block 1
11 101819 M6 x 40 FHCS Blk Zn 1
12 100746 M6 Flat Washer Blk Zn 2
13 100658 M6 Nylock Nut BIk Zn 2
14 100704 M6 x 90 CLS8.8 DIN931 HHCS ZC 1

08-06-2025




